
         DENTAL UNIT
BOOK NO. 1E03V5C0 (3E)
Printed in Vietnam 2013-12

IMPORTANT

This manual provides installation instructions for the CREDIA G1. 
The instructions contained in this booklet should be thoroughly read and
understood before installing the chair and unit. 
After the installation has been completed, keep this manual in a safe place and 
refer to it for future maintenance.

INSTALLATION INSTRUCTIONS





 	                                   TABLE OF CONTENTS
		  Page
	  1. Overview and Major Components----------------------------------------------------1

	  2. Specifications and Dimensions
	       2-1. Unit Section Specifications----------------------------------------------------------------1
	       2-2. Unit Section Dimensions-------------------------------------------------------------------2

	  3. Installation Requirements------------------------------------------------------------- 3 ~ 5

	  4. Installation Instructions
	       4-1. Unit Section Unpacking--------------------------------------------------------------------6
	       4-2. Chair Section Preparation ----------------------------------------------------------------6
	       4-3. Unit Section Preparation ------------------------------------------------------------------7
	       4-4. Mounting Cuspidor Unit to the Chair--------------------------------------------------7
	       4-5. Fixing the Unit Hose to the Chair--------------------------------------------------------8
	       4-6. Installation of Junction Box (Plumbing)------------------------------------------------9
	       4-7. Tubing Connections in the Junction Box---------------------------------------------- 10
	       4-8. Electrical Connections in The Junction Box------------------------------------------ 11
	       4-9. Installation of the Dental Light---------------------------------------------------------- 12

	  5. Installation of Accessories 
	       5-1. Cuspidor Bowl, Drain Cap and Basket Strainer------------------------------------- 14
	       5-2. Cupfiller Nozzle, Cup Base--------------------------------------------------------------- 14
	       5-3. Waste Receptacle--------------------------------------------------------------------------- 14
	       5-4. Dental Viewer------------------------------------------------------------------------------- 15
	       5-5. Panorama Viewer-------------------------------------------------------------------------- 15
	       5-6. Table Arm Rotation Stopper------------------------------------------------------------- 15
	       5-7. Table Tray and Table Tray Mat (Holder Type)--------------------------------------- 16
	       5-8. Monitor Bracket---------------------------------------------------------------------------- 16
	       5-9. Rod, Fix the hose to the rod (Rod Type/Continental Type)------------------------ 17
	       5-10. Sub Tray (Rod Type/Continental Type) --------------------------------------------- 17

                 6. Attach the Cover
	       6-1. Attach the Cuspidor Cover -------------------------------------------------------------- 18
	       6-2. Attach the Mounting Bracket Cover --------------------------------------------------- 18

	  7. Adjustment
	       7-1. Water and Air Stop Valves---------------------------------------------------------------- 19
	       7-2. Main Air Pressure-------------------------------------------------------------------------- 19
                      7-3. Main Water Pressure---------------------------------------------------------------------- 19
                      7-4. Handpiece Adjustment (Coolant Air)-------------------------------------------------- 19
                      7-5. Handpiece Adjustment (Drive Air)----------------------------------------------------- 20
                      7-6. Instrument Holder Angle Adjustment------------------------------------------------- 20

	  8. Unit Flow Diagram
                      8-1. Doctor Table Section----------------------------------------------------------------------- 21
                      8-2. Cuspidor & Junction Box Section (Central Vacuum, Central Saliva Ejector, 
                              Clean Water System Specifications)---------------------------------------------------- 22
                      8-3. Cuspidor & Junction Box Section (Air Vacuum, Air Saliva Ejector 
                              Specifications)------------------------------------------------------------------------------ 23
	
	  9. Unit Electrical Diagram------------------------------------------------------------------ 24



Light Pole

Dental Light

First Arm 
(Horizontal Arm)

Balance ArmCuspidor Unit
Section

Doctor Unit
Section

Foot Controller

Doctor Table

Film Viewer

Waste 
Receptacle

Instrument Holder

Doctor Unit Control Panel

Assistant 
Holder

Assistant Holder Arm

Cuspidor Unit 
Control Panel

Cuspidor Bowl

Rod Type

Rod

Doctor Unit 
Control Panel

Sub Tray

Rest Holder

(Continental Type)

Junction Box

1. Overview and Major Components

2. Specifications and Dimensions
     2-1. Specifications

      Rated power supply                              : AC110V 60Hz       AC120V 60Hz      AC220V 50/60Hz
                                                                      AC230V 50/60Hz       AC240V 50Hz
      Fuse                                                       : 110V  120V ....... 10A/125V
                                                                       220~240V .........  5A/250V
      Air main pressure                                  : 0.45 ~ 0.5MPa
      Water main pressure                              : 0.1 ~ 0.2MPa 
      Weight                                                    : 70kg (Without dental light)
      Dental Light                                            : 300LED Dental light (Type 320M)
      Chair                                                         : CREDIA G1 Chair
      Usage environment                                : Temperature +10ºC ~ +40ºC
                                                                       Humidity 30% ~ 75%
                                                                       Air pressure 700 hPa ~ 1060 hPa
      Transportation / Storage environment   : Temperature -20ºC ~ +70ºC
                                                                       Humidity 10% ~ 95%
                                                                       Air pressure 700 hPa ~ 1060 hPa
      Service Life                                            : 10 Years
      Equipment that is not suitable for use in air, flammable anesthetic gas, oxygen or nitrous oxide.

- 1 -

012001200120

THIS WAY 
UP Mark

FRAGILE,
HANDLE WITH 

CARE Mark

STACKING
LIMIT BY
NUMBER

Mark

KEEP DRY
Mark

REMPERATURE
LIMITATION

Mark

CE Mark
(EU member nations)

Following symbols are printed on the packing which is necessary information for storage and 
transportation.



6
8
6

680

7
1
0

1024

1
3
9
3

5
6
0

1215

650

4
4
5

366

1
6
1

1
6
1

680

1
3
9
3

5
6
0

650

094

1100

294

483

734

5
2
2

7
1
0

4
4
5

366

1215

     2-2. DIMENSIONS

Unit : mm
Dimensional tolerance: ±10%

 Over the Patient, Holder Type

- 2 -

 Over the Patient, Rod Type (Continental Type)



- 3 -

3. Installation Requirements
       General Requirements 
          (1) The contractor is to supply the necessary service and materials to complete the installation to the
                satisfaction of the dentists and the installation engineer.
          (2) This includes the supply and installation of the electric power supply cables with main isolating switch
                and fuses, air supply piping, water supply piping, suction piping including vacuum pump and its
                control wires and drain piping as noted on the installation diagrams. 

       Setting Requirements 
          (1) The CREDIA G1 dental unit comprises of a Chair section, Cuspidor section, Doctor table section 
                and Light section.
          (2) The CREDIA G1 should be mounted taking the opening end of drain pipe into due consideration.
          (3) The area on which the CREDIA G1 is to be installed must have endurance force of 490kg/m2.
          (4) The installation position of the CREDIA G1 is shown in Fig-3 as a recommended example.

       Piping and Plumbing Requirements
          (1) All piping and conduit for cables are to be laid under the floor and to come out from the floor in the
                positions shown Fig-3.
          (2) The installation position and height from the floor of each pipe and cable conduit are shown in Fig-3.
          (3) The recommended sizes, materials and end piece are shown in Table 1.
          (4) Regarding installation of the vacuum pump and its connection to the main suction line, follow 
                the specifications of central vacuum pump system manufacture's recommendation.
          (5) All Piping should be arranged avoiding bends as much as possible.

	 Item	 Material	 Size	 End 
				    Piece

	 Compressed Air Supply Pipe	 Shock Resistance	 Out. Dia.18mm	 PT1/2
		  P.V.C. Pipe HI-13	 In. Dia.   13mm

	 Water Supply Pipe	 Shock Resistance	 Out. Dia.18mm	 PT1/2
		  P.V.C. Pipe HI-13	 In. Dia.   13mm

	 Suction Pipe	 P.V.C. Pipe VP-20	 Out Dia. 26mm
			   IN. Dia.  20mm

	 Drain Pipe	 P.V.C. Pipe VP-50	 Out. Dia.58mm
			   In. Dia.   50mm

	 Power Supply Cable Conduit	 P.V.C. VE-16	 In. Dia.   16mm

	 Vacuum Control Wire Conduit	 P.V.C. VE-16	 In. Dia.   16mm

       Note : The suction pipe and drain pipe should be laid under the floor with an inclination of 1/200 - 1/400. 
	     Air vacuum type does not require suction pipe, vacuum control wire and its conduit.

Table-1



     Air Supply Requirements
       (1) Compressed air to be supplied should be filtered. 
             Dirt and moisture in the air may cause trouble in unit air system. 
       (2) Air Pressure
             Between 0.5-0.7MPa (5.0-7.0kg/cm2) air pressure in junction box is required from compressor.
       (3) Compressed Air Supply Capacity
             Compressed air supply capacity is at least 100 l/min. 

     Water Supply Requirements
       (1) The supply water should be clean. 
	   Dirty water may cause trouble in unit water line. 
       (2) Water Pressure
             Between 0.2-0.4MPa (2.0-4.0 kg/cm2) water pressure in junction box is required for operating unit
             efficiently at any time. Water supply capacity is at least 4.5 l/min.

     Electric Supply Requirements 
       (1) The connection of the power supply cable is to be carried out in accordance with the local electrical
             regulation.
       (2) Capacity of the power supply (Include the CREDIA G1 Chair)
	   110V Type          Single Phase 60 Hz         : 10A 
	   120V Type          Single Phase 60 Hz         : 10A
	   220V Type          Single Phase 50/60 Hz    : 5A
	   230V Type          Single Phase 50/60 Hz    : 5A
	   240V Type          Single Phase 50Hz          : 5A
       (3) Power supply line should be provided with fuses or circuit breaker in accordance with power
             consumption.
       (4) The earth wire (ground wire) should be proved in the junction box.
       (5) All cables should have at least 500mm surplus from the floor so that they are long enough to 
             be connected to the terminals in the junction box. 

- 4 -



Air Supply

Vacuum Pipe

Power
Source Water Supply

Installation reference point (Drain)

Vacuum Operating Wire

Vacuum Pipe
Air Supply

Power Source 
Vacuum Operating 
Wire

DrainWater Supply

Dimensional
tolerance : ±5mm

Detail of piping size

Floor Line

Installation reference point (Drain)

Vacuum Operating Wire

Water
SupplyVacuum Pipe

Power Source 

Air Supply

3040

20

30

40

PT1/2

110

135

55

40

70
70

Chair Base 
83
0

27
00

min.1000 min.800

40

m
in

.3
00

m
in

.4
62 Installation

reference
point (Drain)

Fig-3.  Installation Position and Plumbing Layout (Central Vacuum Type)

Air vacuum type does not need vacuum pipe, vacuum operating wires and conduit.

- 5 -

Unit : mm
Dimensional tolerance: ±10%



Staple

Carriage Bolt
(with Red Tag)

4. Installation Instructions 
    4-1. Unit Section Unpacking
         1. Remove all staples fixing the carton to the pallet and lift up to remove the carton.
         2. Installation parts and accessory parts are packing in the small carton boxes. Open the parts boxes and
             check the contents of each packing with the accessory parts list attached in the parts box.
         3. Loosen the cover fixing screws by phillips screwdriver and remove the junction box cover.
             Remove the two screws fixing the junction box to the pallet.

Be sure to remove the carriage bolt from the chair before lift the chair by upper structure. 
This could cause damage to the chair if operate the chair without removing the carriage bolt.

CAUTION

- 6 -

    4-2. Chair Section Preparation
          1. Remove the carriage bolt from the chair.
             * Refer to the chair installation manual for preparation of the chair.
             * Do not attach the backrest and seat section until the unit installation has been completed.

Strapping Band

Accessory Parts 
Box

Accessory 
Parts List

* Check contents of 
   accessory parts 

How to open the junction box cover

Phillips screwdriver
Junction box cover

Cover fixing
screw

Junction box

Do not cut the strapping band which is fixing the
balance arm and the doctor table until the chair is
fixed to the floor to prevent from falling down
when installing the unit.    

CAUTION



M10 Nut

Cap Bolt
M10 x 60

Spring Washer

M10 x 30
Hex Head Bolt

Chair Side
Mounting Bracket

Cuspidor Side
Mounting Bracket

    4-4. Mounting Cuspidor Unit to the Chair
         1. Raise the dental chair to the highest position.
         2. Mount the cuspidor unit on the mounting bracket of the chair and fix with four M10 x 60 cap bolts, 
             spring washers and M10 Nuts. Adjust the level of the cuspidor unit with four M10 x 30 level adjustment 
             hex head bolts.

- 7 -

Carry the unit by holding the cuspidor at the bottom and mounting bracket.
Do not carry by holding the arm, cupfiller nozzle or cuspidor bowl.
When mounting the cuspidor unit onto the chair, keep the assistant arm to the out side of the chair.

CAUTION

How to open the side cover

Side cover

Flat head
screwdriver Side cover

fixing screw

Cap Bolt
M10 x 60

    4-3. Unit Section Preparation 
         1. Loosen the side cover fixing screw by flat head screwdriver on the rear side of the cuspidor unit. Open 
             the side cover to outside as shown on the below figure.
         2. Remove four cuspidor fixing bolts (M10 x 60) and hold the cuspidor unit.
             Four cap bolts are used when fix the cuspidor to the chair.



- 8 -

    4-5. Fixing the Unit Hose to the Chair
         Pass the vacuum hose, drain hose, tubings and wires from cuspidor to the junction box through to inside of
         the chair. 

Chair

Cuspidor Unit

Junction Box

         1. Remove the front flange cover from the chair.   

Front Flange Cover

Wires (Black hose)
Tubings (White hose)

Drain Hose (Large hose)
Vacuum Hose (Small hose)

Top view

Seat Flange

         2. Pass through the hoses between the front flange cover and the seat flange.
             Pass the hoses through to the chair in the following order, vacuum hose (Small hose), drain hose (Large 
             hose), tubings (White hose), wirings (Black hose)  from the bottom. 

Hoses must be routed tightly against seat flange.
It becomes hard to attach the flange cover to the chair or it may cause damage to the 
chair cover.  

CAUTION



         3. Pass through the hoses into the bracket and right side of the lower flange. Run the hoses to hole in the
             junction box. 

Bracket

Hole in a junction box

- 9 -

         4. Fix the junction box to the floor with two M3.5 x 20 wood screws.

M3.5 x 20 Wood Screws

Stainless Flexible Pipe

Filter

Seal
(Packing)Stop Valve

Water Stop Valve

Air Stop Valve

Vacuum Elbow

Drain Elbow

Air Filter

Water Filter

Water and Air Supply Line Connection

    4-6. Installation of Junction Box (Plumbing)
         1. Install the water stop valve and the air stop valve to each supply pipe. The positioning of the stop valves
             are shown in page 5. 
         2. Drain Hose and Vacuum Hose Connection
             1) Cut the drain hose and vacuum hoses at suitable length and connect them to each elbow with 
                 plastic glue.(Pipe solvent)
             2) Insert the drain hose elbow and vacuum hose elbow into each pipe.
                  Note : The Drain pipe should be sealed with silicone sealant or taping.
                             Attaching Drain Bushing (Optional) to the Drain Pipe is desirable, and Drain Elbow should be
                             bonded firmly into the Drain Pipe.
             3) For Air Vacuum specification, prepare the Drain Joint (Optional) and the drain line and the vacuum 
                 drain line may be inserted together into the Drain Pipe.



    4-7. Tubing Connections in the Junction Box
            Connect the tubings from the cuspidor and foot controller to junction box.
            For central specification, connect the green tubing (4 x 6) to the air switch. 

- 10 -

Yellow 4×6

Yellow
2×3.7

Blue
6.5×10

Gray
2×3.7

Brown
2×3.7

Orange 2×3.7
Red 4×6

Foot Controller
Drive Air
Gray 4×6

Foot Controller

Foot Controller Hose

Foot Controller
Chip Air
Gray 2×3.7

Foot Controller
Coolant Air
Gray 2×3.7

Foot Controller
Air Input Gray 4×6

Green
4×6

Chip Air

Drive Air

Air Input

Coolant Air

Central Vacuum Specification

Drain Bush
(Optional)

Drain Pipe
Vacuum Pipe

Drain Hose Vacuum Hose
Air Vacuum Connection

Drain Joint
(Optional)

Drain Pipe

Drain Bush
(Optional)

Drain Elbow Vacuum Elbow

Connect with 
plastic glue

Connect with 
plastic glue

         3. Connect Water Shut Off Valve and Water Filter with Stainless Flexible Pipe and Packing. 
             Connect Air Shut Off Valve and Air Filter in the same way.



Red
Black

Yellow

Brown

Blue

24V from 
Doctor Table

Vacuum
Operating
Wire

Flat-Head Screwdriver

Wire

Terminal Block

Water Heater

Earth

Vacuum
Operating
Wire

Yellow

24V from 
Doctor Table

Red
Black

With Water Heater Without Water Heater

Unit Power Supply Plug

Power Supply Switch

    4-8. Electrical Connections in The Junction Box
         * Turn off the main switch before connect the wirings. 

         1. Connect the central vacuum operating wires from floor, water heater wires (Blue, Brown) from cuspidor
             and 24V from doctor table (Red, Black) to the terminal block.
             Be sure to connect the earth wires from doctor table and cuspidor into the junction box.
             (This connection is central vacuum type only. The air vacuum type does not have vacuum operating wire
              connection.)
        *  How to connect terminal block         
            While pressing the slot of the terminal with a flat head screwdriver, insert the wire to the terminal and 
             release the screwdriver. Confirm that the wire is connected securely.

         2. Connect the unit side connectors (2P, 4P and 9P) to the chair side connectors (2P, 4P and 9P) in the 
             junction box. Refer to chair electrical diagram.

         3. Plug the unit power supply plug into the suitable power supply line in the junction box.
             Turn on the power supply switch to the marked with [ I ].

- 11 -



Balance Arm JointM6 Button Screw

L-Type Light pole

L-Type Light pole

Washer

Light Pole

Connector

Lead Line

Tape

First Arm 
(Horizontal Arm)

    4-9. Installation of the Dental Light
         * Refer to the dental light installation manual for installing the dental light.
         1. Pass the light cable through the L-type light pole and insert the balance arm joint into the light pole, fix it
             with two M6 button screws supplied with dental light.

         2. Put washer on the light pole. Pass the light cable through the light pole and attach the dental light 
             section to the first arm (horizontal arm). Fix the light post to the cuspidor unit with two M6 x 10 set
             screws and two M6 x 18 set screws. Refer to the following instructions for fixing the set screws 
             depending on the option with or without clean water system.  

With Clean Water System Without Clean Water System

Water bottle cover

Water bottle 
fixing screws

Remove the water bottle 
cover by loosen the 
two screws

Set screws 
M6 x 18

Set screws 
M6 x 10

Remove the cover 

Set screws 
M6 x 18

Set screws 
M6 x 10

Cover 

- 12 -



         3. Pass the light cable through the main post and hole of the mounting bracket. Connect the 2P, 3P and 4P
             connectors from the dental light to the connectors from the junction box in the cuspidor unit. 

Main post

Mounting
bracket

Connector

Blue

Light power pcb.

Green

CN207
3 2 1

SM

CN205
JST
EH3P

CN206
JST
NH3P

CN101
JST
VH3P

CN201
JST
XH4P

1
2
3
4

1
2
3

1
2
3

1
2
3

1
2
3

1
2
3
4

1
2
3
4

1
2

1
2

1
2
3

N

L

Black

Brown

Yellow

Red
Orange

RedViolet

Violet

- 13 -

         4. Connect the connectors of the dental light to the connectors (2P, 3P, 4P) from dental light power pcb 
             as shown on the following figure.  

Junction Box

Dental Light 
Power PCB.

2P,3P,4P connectors



Drain Cap

Basket Strainer

Cuspidor Bowl

5. Installation of Accessories
      5-1. Cuspidor Bowl, Drain Cap and Basket Strainer
            Insert the cuspidor bowl to the cuspidor unit. Fit the drain cap and the basket strainer in the cuspidor bowl.
            * To easily attach the cuspidor bowl, moist the insertion part, rotate and push down the cuspidor bowl.

- 14 -

Cupfiller Nozzle

Cupfiller Base

Pan head Screw (3A Sems)
M4 x 8 (2 pcs.)

Cupfiller
Master Valve

Water
Heater

Cupfiller

Cupfiller
Nozzle

flow contro
Valve

Cupfiller
Master Valve

Cupfiller

Cupfiller
Nozzle

flow contro
Valve

Cuspidor Unit With Water Heater Without Water Heater

Blue 
tubing
4x6

Connect the tubing 
in the cuspidor

     5-2. Cupfiller Nozzle, Cup Base
           1. Insert the cupfiller nozzle to the cuspidor unit and fix with two M4 x 8 pan head screws.
           2. Connect the blue tubing (4 x 6) in the cuspidor as shown on the following figure.    
           3. Attach the cupfiller base to the cuspidor unit. 

     5-3. Waste Receptacle
              Fix the waste receptacle holder to the table chassis with M6 x 20 cap bolt, two M6 washers and M6 Nut.

Waste Receptacle Holder

Waste Receptacle

M6 Nut

M6 Washer (2pcs.)

M6 x 20
Cap Bolt (1pc.)

Table Chassis



     5-4. Dental Viewer
          1. Pass the viewer cable through to the table chassis and connect to the terminal block.
          2. Fix the dental viewer bracket to the table chassis with two M4 x 15 3A sems screws.

Table chassis

Dental Viewer
Bracket

M4 x 15 (2 pcs.)
3A Sems Screw

Terminal block

W
hi

te
B

la
ck

Viewer 
cable

Connect to 
terminal block 
in the table 
chassis

Panorama Viewer

Table Chassis

Terminal Block

Panorama Viewer
Cable

M4 x 12 (2 pcs.)
Flat Head Screw

Table Bracket

Viewer Bracket A

Viewer Bracket B M4 x 12 (4 pcs.)
3A Sems Screw

M4 x 12 (2 pcs.)
3A Sems Screw

Viewer Fixing
Plate

W
hi

te

B
la

ck

Connect to the
terminal block in
the table chassis

LED label

     5-5. Panorama Viewer
          1. Pass the panorama viewer cable through to the table chassis and connect to the terminal block in the
              table chassis as following figure.
          2. Fix the viewer bracket B to the table bracket with two M4 x 12 3A sems screws.
              Fix the viewer bracket A to the viewer bracket B with two M4 x 12 3A sems screws.
          3. Fix the viewer fixing plate to the viewer bracket A with two M4 x 12 flat head screws, then fix the 
              panorama viewer to the viewer fixing plate with two M4 x 12 3A sems screws.

- 15 -

     5-6. Table Arm Rotation Stopper Bolt
          1. Fix the table arm rotation stopper bolt (M10 x 16) 
              with washer (M10) into the cuspidor. 

M10 
Spring Washer

M10 x 6 
Hex Cap Bolt

Your eyes could be dazzled by LED light not only under dark environment but also under normal environment. 
Be careful about the brightness of the ambient.

CAUTION



Pan Head Screw
M5 x 40 (5 pcs.)

Table Tray Mat

Table Tray

Table Chassis

     5-7. Table Tray and Table Tray Mat (Holder Type)
              Fix the table tray to the table chassis with five M5 x 40 pan head screws. Place the table tray mat on the
              table tray.

- 15 - - 16 -

     5-8. Monitor Bracket
         1. Insert the monitor bracket bottom cover and fix the two M5 x 8 cap screws (stopper for monitor bracket) 
             to the light post, then insert the monitor bracket to the light pole.
         2. Put washer on the monitor bracket. Pass the monitor cable through the monitor bracket and the light 
             pole, then insert the monitor rotation shaft to the monitor bracket
         3. Fix the monitor bracket to the light post with two M6 x 8 set screws and fix the monitor bracket bottom 
             cover to the monitor bracket with two M4 x 12 truss screws. 

Light Pole

Monitor Bracket

Monitor Rotation Shaft

Washer

Monitor Bracket
Bottom Cover

Monitor Connector

Main Post

Mounting Bracket

M6 x 8
Set Screw

M4 x 12
Truss Screw

M5 x 8
Cap Screw



- 17 -

     5-9. Rod, Fix the hose to the rod (Rod Type/Continental Type)
              Lift up the rod holder and insert the rod part into the rod holder.

Rod

Rod Holder

Attach the O-ring to prevent the handpiece hose slipping off from the rod. 
In case of the scaler hose, pass the silicone tube and heat shrink rubber tube through to the scaler 
hose to hold it into the rod. * Use a hair dryer to shrink heat shrink rubber tube.

O-Ring

Rod

For scaler specification

O-Ring

Rod

Dryer

Scaler hose
Silicone tube

Heat shrink 
rubber tube

Sub Tray Holder

Cap Bolt
M5 x 25 (1pc.)

Table Chassis

Sub Tray Arm

Cap Bolt
M5 x 15 (3pcs.)

     5-10. Sub Tray (Rod Type/Continental Type)
              Fix the sub tray arm to the table chassis with three cap bolts (M5 x 13).
              Insert the sub tray holder to the sub tray arm and fix with cap bolt (M5 x 25).



- 18 -

    6-2. Attach the Mounting Bracket Cover
            Attach the mounting bracket cover on the chair side mounting bracket and fix it with M5 x 15, M6 flat
            washer. 

Mounting bracket cover

Chair Side
Mounting bracket

M6 Flat Washer

M5 x 15 
3A Sems screw

    6-1. Attach the Cuspidor Cover
             Attach the side covers to the cuspidor. Fix it with cover fixing screw by flat head screwdriver.

6. Attach the Cover
     After the wirings, tubings and installation of the accessory parts has been completed, attach the covers to the
     unit. Refer to the chair installation manual for attach the covers to the chair.

Side Cover

Flat head 
screwdriver

Side Cover

Side cover
fixing screw

How to attach the side cover



Water Stop Valve

Main Air
Regulator

Main Water
Regulator

Air Stop Valve

Coolant Air Adjustment Knob

7. Adjustment 
       7-1. Water and Air Stop Valves
              Open the water stop valve and the air stop valve in the junction box section. Turn on the main switch
              and check that water and air are not leaking.
       7-2. Main Air Pressure
              The main air pressure has been adjusted in the factory. Confirm that the main air pressure is at
              0.45-0.5MPa by the main air pressure gauge.  
              The main air pressure can be regulated by the main air regulator in the junction section.
       7-3. Main Water Pressure
              The main water pressure has been adjusted in the factory. Confirm the main water pressure is at
              0.1-0.2MPa by the main water pressure gauge.
              The main water pressure can be regulated by the main water regulator in the junction section.

       7-4. Handpiece Adjustment (Coolant Air)
                Handpiece coolant air can be adjusted by turning the coolant air adjustment knob during the operation 
                to optimize spray amount. The coolant air adjustment knob is located under the doctor table.
                * Coolant air has been adjusted in factory. Do not change the setting under normal conditions.

- 19 -

Main Switch
ON OFF



       7-6. Instrument Holder Angle Adjustment
                Loosen the adjustment screw located on the underside of the holder support arm. Set the holder at the
                client's favorite position and fix by tightening the adjustment screw. Holder angle can be adjusted 
                between 20 to 30 degrees.

Instrument Holder

Adjustment Screw

Instrument Holder 
Support Arm

       7-5. Handpiece Adjustment (Drive Air)
                Each handpiece drive air can be adjusted by turning the drive air adjustment screw during the operation. 
                Drive air pressure is decrease by turning the adjustment screw clockwise and increase by turning the 
                adjustment screw counterclockwise use a flat head screwdriver.                 
                Drive air pressure is indicated on the handpiece pressure gauge located on the rear side of table and set 
                the drive air pressure according to the instruction manual attached to individual handpiece.
                * Drive air has been adjusted in factory. Do not change the setting under normal conditions.

Flat Head Screwdriver

Drive Air Adjustment Screw

- 20 -



8. Unit Flow Diagram 
    8-1. Doctor Table Section

- 21 -

H
P

1

H
P

2

H
P

3

H
P

4

EX
H.

Sc
al

er
 (O

pt
ic

)

S
yr

in
ge

(3
 W

ay
 S

yr
in

ge
)

Ai
r M

ot
or

M
i c

r o
Pi

lo
t

Va
l v

e
(N

C .
)

Tu
rb

in
e

Tu
rb

in
e 

(O
pt

ic
)

M
i c

r o
Pi

lo
t

Va
lv

e
(N

C.
)

M
i c

ro
Pi

lo
t

Va
lv

e
( N

C .
)

M
ic

ro
Pi

lo
t

Va
l v

e
(N

C.
)

H
P

1
H

P
2

H
P

3

H
P

4
E

X
H

.

O
il

M
is

t
Se

pa
ra

to
r

Pu
ll 

Ba
ck

 V
al

ve

M
as

te
r S

w
itc

h

Ha
nd

pi
ec

e
Pr

es
su

re
 G

au
g e

Sc
al

er
ON

-O
FF

Sw
itc

h
Ex

ha
us

t V
al

ve

Sp
ra

y 
W

at
er

 
Co

nt
ro

l V
al

ve

Sy
rin

ge
 W

at
er

Fl
ow

 C
on

tro
l

Va
lv

e

Sy
rin

ge
 A

ir 
Fl

ow
 C

on
tro

l
Va

lv
e

Au
to

 S
el

ec
t V

al
ve

Ai
r S

w
itc

h
fo

r H
P 

O
pt

ic

　
　
　
　：

Ai
rL

in
e

　
　
　
　：

W
at

er
Li

ne
　
　
　
　：

Ch
ec

kV
al v

e
　
　
　
　 ：

Fl
ow

Co
nt

ro
lV

al v
e

Sh
ut

tle
 V

al
ve

Sh
ut

tle
 V

al
v e

Fl
us

ho
ut

 S
w

itc
h

Ma
in 

In
Ma

in 
Ou

t

W
ate

r
Co

ola
nt

 A
ir

Dr
ive

 A
ir

Ch
ip 

Ai
r

Ai
r

Fi
lte

r

Ai
r M

an
ifo

ld

Ch
ec

kV
alv

e

Co
ol

an
t A

ir
Fl

ow
 C

on
tro

l

Br
ow

n 2
x3

.7
Or

an
ge

 2x
3.7

Ye
llo

w 
4x

6

Re
d 4

x6
Ye

llo
w 

2x
3.7

Gr
ay

 2x
3.7

Bl
ue

 2x
4

Cl
ea

r 2
x3

.7

Gr
ay

 2x
3.7

Ye
llo

w 
2x

3.7

Ye
llo

w 
2x

3.7

Bl
ue

 2x
4

Bl
ue

 2x
4

Cl
ea

r 2
x3

.7

Ye
llo

w 
2x

3.7

Bl
ue

 2x
4

Ye
llo

w 
2x

3.7

Clear 2x3.7

Bl
ac

k 1
.2x

2

Gr
ay

 1.
2x

2

Cl
ea

r 2
x3

.7



    8-2. Cuspidor & Junction Box Section (Central Vacuum, Central Saliva Ejector, 
           Clean Water System Specifications)

.HXE

.HXE

HXE
.

.HXE

muucaV
eceipdnaH

rotcejE
avilaS

eceipdnaH

gniry
S

e
)egniry

S
ya

W
3(

M
ic

ro
Pi

lo
t

Va
lv

e
(N

O
.)

l
woBrodipsuC

muucaV
evlaV

eniL

W
at

er
Se

rv
ic

e
Ou

tle
t

Co
nt

ro
lK

no
b

fo
r

W
at

er
S e

r v
i c

e
Ou

tle
t

reta
W

nia
M

russerP
e

egua
G

riA
nia

M
russerP
e

egua
G

noitceS
xoB

noitcnuJ

ctiwSriA
h riahCrof

ytefaS

hctiwSriA
muucaVrof

hctiwSriA
iaMrof
n rewoP

riA
nia

M
evlaVretsa

M

retliFriA
ri

A
nia

M R
eg

u
la

to
r

potSriA
evlaV

niar
D

muucaV

eta
W

r
retliFreta

W

potSreta
W

evlaV

vlaV
niarD

e

reta
W

nia
M

rotalugeR

reta
W

nia
M

vlaVretsa
M

e
rellortnoCtooF

　
　
　
　：

Ai
r

eniL
　
　
　
　：

W
at

er
L

eni
　
　
　
　：

Ch
ec

kV
alv

e
　
　
　
　：

F l
ow

Co
nt

ro
lV

alv
e

nI
nia

M
tuO

nia
M

riA
reta

W
riAtnalooC

riA
evirD

riA
pihC

dlofina
M

Cu
p f

ill
er

N o
zz

le
hsulFl

woB
lzzoN
e

hcti
wSrellifpuC

reb
mahC

sulFl
woB

h
evlaVretsa

M
rellifpuC

evlaVretsa
M

dlofina
Mreta

W

dlofina
MriA

noitceSrodipsuC

wolFriAtsuahxE
)

ON(
evlaVlortnoC

rellifpuC
ortnoc

wolf
l

evlaV

hsulFl
woB

lortnoc
wolf

evlaV

niarDW
at

e r
He

at
er

lbaTrotcoD
oT

e

ri
A

Bo
wl

Fl
us

h
Sw

it c
h

rof
noitalitneVriA
dlofina

M
niarD

)elopthgil
ot(

W
at

e r
Bo

tt l
e

ELTT
OB/YTIC

hcti
wStceleS

Pr
es

su
r iz

at
i o

n
O

N-
O

F F
Sw

itc
h

Pr
es

s u
r e

G
au

ge

lttoBreta
W

e
ortnoc

erusserP
l

vlaV
e

Sy
ri n

ge
W

at
e r

F l
ow

Co
n t

ro
l V

al
v e

Sy
rin

ge
Ai

r
Fl

ow
C o

nt
ro

l V
al

ve

So
li d

Co
ll e

c t
or

pihC
iA

,r
7.3x2

yar
G

evirD
riA
,

6x4
yar

G
tnalooC

iA
,r

7.3x2
yar

G
,NI

6x4
yar

G

7.3x2
yar

G

7.3x2
w

olle
Y

6x4
w

olle
Y

6x4
de

R

01x5.6
e

ul
B

01x5.6
e

ul
B

rell
ort

n
oc

t
o

of
m

orf
6x4

yar
G

7.3x2
n

w
or

B

Orange 2x3.7

Blue 2x4

Yellow 2x3.7
Orabge
2x3.7

Clear 2x3.7

6x4
rael

C

Y
6x4

w
olle

Y
6x4

w
olle

Clear 2x3.7

Clear 2x3.7

6x4
e

ul
B

7.3x2
yar

GYe
llo

w
2x

3.
7

4x2
e

ul
B

6x4
e

ul
B

6x4
e

ul
B

6x4
e

ul
B

6x4
e

ul
B

Blue 4x6

7.3x2
rael

C

Clear 2x3.7

Clear 2x3.7

Yellow 2x3.7

Gray 2x3.7

4x2
e

ul
B

7.3x2
n

w
or

B
7.3x2

e
g

nar
O

G
ra

y 
2x

3.
7

Gr
ay

 2x
3.7

G
ra

y 
2x

3.
7

R
ed

 4
x6R

ed
 4

x6 Orange 2x3.7

Clear 2x3.7

Gr
ay

 2x
3.7

Gr
ay

 2x
3.7

Green 4x6

Y
el

lo
w

 4
x6

O
ra

n
g

e 
2x

3.
7

- 22 -



    8-3. Cuspidor & Junction Box Section (Air Vacuum, Air Saliva Ejector Specifications)

- 23 -

EX
H.

EX
H.

EX
H .

muu ca V
e cei pdna H

rot cejE
av ilaS

e ce ipdn aH

e gnir yS
) egni ry S

ya
W

3(

r ci
M

o
P i

lo
t

V a
l v

(
e

O N
.)

Sy
rin

g e
W

at
er

Fl
o w

Co
nt

ro
l V

al
ve

S y
rin

ge
A i

r
F l

ow
C o

nt
ro

l V
al

ve

l
w oB ro d ipsu C

riA
muucaV

W
at

er
Se

rv
i c

e
Ou

t le
t

Co
nt

ro
l K

no
b

fo
r

W
at

e r
Se

rv
ic

e
Ou

t le
t

r e ta
W

nia
M

e rus se rP
e gua

G

r iA
nia

M
russe rP
e

eg ua
G

Ai
r S

wi
tch

fo
r C

ha
i r

Sa
fet

y

Ai
r S

wi
tc h

for
 M

a in
Po

we
r

riA
nia

M
ev laVretsa

M

retliF riA
ri

A
nia

M R
e

u
g

l
ta

r
o

po tS riA
evlaV

D
ra

in
D

ra
in

W
at

er

re ta
W

p ot S
e vla V

vlaV
ni ar

e
D

M
ai

n 
W

at
er

 
M

as
te

r V
al

ve
rellor tnoCto oF

　
　
　
　 ：

iA
e

r
niL

　
　
　
　：

a
W

te
L r

e ni
　
　
　
　 ：

hC
e c

V k
l av

e
　
　
　
　 ：

lF
o

C
w

on
tr o

V l
alv

e

M
ai

n 
In

M
ai

n 
Ou

t
riA

reta
W

ri Atna looC
r iA

ev ir D
r iA

pihC

d lofina
M

elli fp u C
r

zzo N
le

hsu l Fl
wo B

lzzo
e

N
hct i

w Sr ell i fp uC

Ch
am

be
r

B
ow

l F
lu

sh
M

as
te

r 
V

al
ve

re ll if puC
evla V re tsa

M

d lofi na
M ret a

W

d lofina
MriA

noi tc e Sr o d ip suC E
xh

au
st

 A
ir

 F
lo

w
C

on
tr

ol
 V

al
ve

 (N
O

)

Cu
pf

ill
er

flo
w

 c
on

tro
l

Va
lv

e

Bo
w

l F
lu

s h
flo

w
 c

on
tro

l
Va

lv
e

Ai
r V

ac
uu

m

Di
ap

hr
ag

m
Va

lv
e

Di
ap

hr
ag

m
Va

lv
e

flo
w

 c
on

tro
l

Va
lv

e

ni ar D

re ta
W

H e
at

er

To
 D

oc
to

r T
ab

le

A
ir

B o
wl

F l
us

h
Sw

itc
h

S o
lid

Co
lle

ct
or

rof
n o it al itn e VriA
dlo f ina

M
n ia rD

)e lopthgi l
ot(

noitc eS
x oB

no itcn uJ

6x4
de

R 6x4
de

R

7.3x2
yar

G

yar
G

7.3x2

Clear2x3.7

Orange 2x3.7

6x4
e

ul
B

6x4
e

ul
B

Blue 4x6

6x4
e

ul
B

7.3x2
rael

C

Yellow4x6

Clear 2x3.7

Blue 2x4

Clear 2x3.7

4x2
e

ul
B

Clear2x3.7

Clear2x3.7

Brown 2x3.7

Orange 2x3.7

Blue2x4

Yellow 2x3.7

Orabge
2x3.7

Clear2x3.7

pi
h

C
i

,
A

r
7.3x2

yar
G

evir
D

ri
A

,
6x4

yar
G

t
nal

o
o

i
C

,
A

r
7.3x2

yar
G

,
NI

6x4
yar

G

7.3x2
yar

G

7.3x2
wolle

Y

6x4
wolle

Y

6x4
de

R

4x2
eul

B

7.3x2
n

wor
B

7.3x2
egnar

O

Yellow2x3.7

G
ra

y 
2x

3.
7

G
ra

y 
2x

3.
7

Y
el

lo
w

 2
x3

.7

G
ra

y 
2x

3.
7

B
lu

e 
4x

6

Y
el

lo
w

4x
6

Y
el

lo
w

4x
6

Y
el

lo
w

4x
6

Y
el

lo
w

 4
x6

Y
el

lo
w

 4
x6

G
ra

y 
4x

6 
fr

o
m

 f
o

o
t 

co
n

tr
o

lle
r

B
ro

w
n

 2
x3

.7

O
ra

n
g

e 
2x

3.
7

C
le

ar
 4

x6

B
lu

e 
6.

5 
x 

10

Y
el

lo
w

 4
x6

Y
el

lo
w

 4
x6

B
lu

e 
4x

6

G
ra

y 
2x

3.
7

reta
W

nia
M

rotalugeR

retliFreta
W



- 24 -

9. Unit Electrical Diagram 

R
SE

L-
20

01
W

L

0V

②①24V

③ ⑤④ ⑥

① ③ ①④②

ONOFF

①

③N.O.

⑤COM.

④COM.

AWG24

24
V

0V

②

J-BOX

Cuspidor Section

Dr.Table Section

1:Brown

Rod Type
(Continental Type)

Membrane Switch
(Holder Type)

Membrane Switch Wire

Membrane
Switch
(Rod Type/
Continental Type)

2:Red

Red

de
R

Red

Red

Grey

Red

Red

V042

V032
V022 V0

Red

Red

Red
Red

Pink Pink

Pink

Pink

Red

Red

Red NC
NO

COM

NC
NO

COM

NC
NO

COM

Red

de
R

3:Orange
4:Yellow
5:Green
6:Blue
7:Violet
8:Grey
9:Black

1:Yellow

Yellow

Yellow

2:Orange

Orange

3:Brown

Brown

Brown

Brown

B
ro

w
n

B
ro

w
n

W
h

it
e

Brown

Brown

②N.O.Yellow

①COM. Yellow

B
ro

w
n

B
ro

w
n

Y
el

lo
w

Y
el

lo
w

B
ro

w
n

B
ro

w
n

B
ro

w
nn

w
or

B

n
w

or
B

n
w

or
B

n
w

or
B

AWG18

AWG18

AWG16

AWG16

AWG16

Brown 1
2
3

1

3

4

1

1

2
3

3

4
5

1
2
3
4
5

1 1

1

9

2
23

4

Red
Orange

e
g

nar
O

Yellow

w
olle

Y

w
olle

Y

Brown
Red
Orange

4:Red

Red

5:Grey

Grey

6:Violet

Violet

Violet

7:Green

Green

Green

8:Blue

Blue

Yellow

Orange
Red

Red
Violet

Violet

Green

Green

Blue

Blue

Blue

B
lu

e

B
lu

e

B
lu

e
B

lu
e

B
lu

e

B
lu

e

B
lu

e

R
ed

O
ra

n
g

eB
lu

e

B
lu

e

B
lu

e
B

lu
e

Blue

Blue

③Blue

④Brown

②Brown

①Black

②Black

Blue

⑥COM. Blue

Blue

e
ul

B

e
ul

B

9:Black

Black

Black

Black

eti
h

W

White

White

White
Blue

Blue

Blue

Blue
White

Yellow Green

Yellow Green

Yellow N.O.

Orange COM.

Yellow
Green

Yellow Green
Blue

Blue

Blue

Noise Filter

Blue
Blue

Blue

Grey Blue

eti
h

W

Grey
Violet

Green

neer
G

neer
G

neer
G

neer
G

Blue

Black

B
la

ck

Black

B
la

ck
B

la
ck

B
la

ck

B
la

ck

B
la

ck

B
la

ck

Black

Black
Black

Black

Black

Violet

Violet

Black

Black

Black
Black

B
la

ck

B
la

ck

Black

Red

JST
PA4P
Plug

JST
PA5P
Plug

JST
PA4P
Cap

JST
XM9P
Cap

JST
XM9P
Plug

JST SM2P Plug

VL4P Cap VL4P Plug

JST SM2P Cap

JST
PA5P
Cap

Black

LED ON/OFF

LED VR

AC24V

LED OUT

Brown

Brown

Red
Orange

Orange

O
ra

n
g

e

R
ed

B
ro

w
n

B
ro

w
n

B
lu

e

Blue Blue

B
ro

w
n

G
re

en
/Y

el
lo

w

G
re

en
/ Y

el
lo

w

G
re

en
/Y

el
lo

w

G
re

en
/Y

el
lo

w

Green

W
h

it
e

Yellow

Yellow

Green
Blue

Blue

Green/
Yellow

Violet
Grey

Black

1 2
3 4

1
2

1

2

3
4

1
2
3
4

1
2
3
4

5
6
7
8
9

Membrane
Switch
Wire

To Table
Terminal Block

To Chair
9P Connector

Chair Control

Three turns of electric wire
to be placed around the 
attached Ferrite 

SP4055 NEWTRON Module

Light Power PCB.

Scaler Mode 
Selector Switch

Auto Select Valve
Chip Air

Volume Unit for
Adjusting the
Scaler Output

Scaler
ON-OFF
Switch

LED Drive Board

Ferrite Core
(Accessory from Newtron)

Ferrite Core (2pcs.)

(Optional)
Scaler (Optic)Turbine

(Optic)

 HP3 HP4

Volume for Adjusting
the Scaler LED Light (2kΩ) 

Brown

Brown
Brown

Brown

White

Black

Brown

Brown

Blue
Brown

Brown

Brown

Light Pack PCB.

Light
ON-OFF
Switch

ON OFF

Scaler LED ON/OFF
Air Switch

Air Switch
Optic HP(Spare)

HP3
Air Switch
Turbine Light

Dental Viewer (Optional)

Chair

Chair Operating Wire (Unit Side) 

Chair Operating
Wire (Unit Side) 

1

2

1

2

3

1

1

2

3
4

1
2

2
1
2

3

1
2
3

1
2
3

123

4

1
2
3

1
2
3

1
N

M S

L

2
3

1
2
3
4

1
2
3
4

Water Heater

Heater Switch

Green/Yellow

Earth

Red

Main Switch

Power
Switch

Vacuum Switch

Unit Power Supply

Vacuum Operating Wire

Fuse
(Primary)

Fuse
(Secondary)

220/230/240V：T5A
110/120V:T10A

Fuse
(Primary)
220/230/240V：T5A
110/120V:T10A

T4A

To LED dental 
light trunk line

Functional EarthEarth

Green/Yellow
Earth

120V(GY) 24V(BU)
0V(BU)110V(YE)

100V(BK)
    0V(WH)

230V Unit Transformer 4A

Wire color for 100V Type
Primary Secondary

Noize Filter

1 2

34

Chair Safety Switch.

To chair pcb.
CN4-1
(Switch input)

To chair pcb.
CN8-1
(Chair Lock)

To chair pcb.
CN2
(Chair Power
  Input)



2-1-1, Higashishinsaibashi,Chuo-ku,Osaka, 542-0083,Japan
TEL : +81-6-6213-5945  /  FAX : +81-6-6212-3680
www.takara-net.com

TAKARA BELMONT CORPORATION

BELMONT MANUFACTURING CO., LTD. (Manufacturer) 
Long Duc Industrial Park, 
Long Thanh District, Dong Nai Province, Viet Nam
TEL : +84-613-201-100  /  FAX : +84-613-201-096

NOTE


